]

TEST CERTIFICATE

AlIDIMA

Reference: 1108040-01i

PRODUCT: Folding seat model:
“MONET”

COMPANY: ASCENDER, S. L.
CR SANTO DOMINGO, 69
26280 EZCARAY (LA RIOJA)
SPAIN
Phone: (+34) 94 135 43 51
Fax: (+34) 94 135 45 31
www.ascender-dec.com

TESTS: Compliance with standards:

“UNE EN 12727:01" Furniture. Ranked seating. Test methods and

requirements for strength and durability”

RESULT: The model tested satisfactorily fullfils the specifications for the standard used
(public use level 4) in the following tests:

TESTS RESULT

- Seat and Back Static Load Test (Fv= 2000 N, Fh= 760 N, n= 10 times) CORRECT
- Horizontal Forward Static Load to Back (Fh= 760 N, n= 10 times) CORRECT
- Vertical Static Test on Back (Fv= 900 N , n= 10 timas) CORRECT
- Arm Sideways Static Load Test (Fh= 1000 N, n= 10 limes CORRECT
- Arm Downwards Static Load Test (Fh= 1000 N, n= 10 fimes) CORRECT
- Combined Seat and Back Durability Test (Fv= 850 N, Fh= 330 N, n= 200.000 cycles) CORRECT
- Soat Impact Test (M= 25 Kg., h= 300 mm, n= 10 times) CORRECT
- Back Impact Test (M= 5 Kg,, a=68°, n= 10 times) CORRECT
- Arm Impact Test (M= 5 Kg., a= 68°, n= 10 times) CORRECT

Paterna, 28" September 2011

This certificate only refers to the samples tested by the AIDIMA lsboratory.

Rl “Signed: José Emilio Nuévalos
S _ Head of Furniture Laboratory

AIDIMA is a member of INNOVAWOOD, The European Network of Research and Tralning for the Forast, Wood and Furniture
Industry, among whose members are: CATAS (Italy), CTBA (France), CTIB (Beigium), DTI (Danemark), ELKEDE (Greece),
HFA (Austria), IHD (Germany), ITD (Polonia), SHR (Holland), ST-TRATEK (Swaden), TRADA-FIRA (United Kingdom),

University of Zagreb (Croatin), VTT (Fintand), WK! (Germany), etc.
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Acest certificat se referd doar la mostrele testate de laboratorul AIDIMA.

AIDIMA este membru a INNOVAWOOD, reteaua europeand de cercetare §i instruire pentru
industria forestierd, a lemnului i mobilei, printre membrii cireia se numirs: CATAS (Italia),
CTBA (Franta), CTIB (Belgia), DTI (Danemarca), ELKEDE (Grecia), HFA (Austria), IHD
(Germania), ITD (Polonia), SHR (Térile de Jos), ST-TRATEK (Suedia), TRADA-FIRA (Regatul
Unit), Universitatea din Zagreb (Croatia), VTT (Finlanda), WKI (Germania), etc.

Subsemnata, Ovseannicov Corina, traducator autorizat (limba engleza), certific
exactitatea traducerii cu textul inscrisului care a fost vizat de mine, 09.

Semnatura traducatorului

Cp %




		2019-01-10T12:23:28+0200




